EWS, INC.
ENVIRONMENTAL WATER SYSTEMS

EWS, Inc. and Environmental Water Systems supports all older models and systems

Reverse Osmosis Product Booklet
for Five Stage Systems with Booster Pumps

RU500T35w/BP or RUS00T35w/UV/BP

ewswater.com

0O: 702.256.8182 (M-F 8:30am-4:30pm PST)
F: 702.256.3744

E: customerservice@ewswater.com

Complete Product Booklets and Service Guides for each
system are available online and through customer service.

Information includes all schematics, technical information,
removal capabilities, how to setup, install & startup each
system as well as any troubleshooting and any other infor-
mation we could think of in order to help you.

Highest Quality Product & Award Winning Customer Service Since 1987
[...]
All EWS product has been independently tested to NSF standards by an accredited third-party laboratory
for all claims made regarding NSF/ANSI standards.

Please take note of this helpful and enlightening information on this confusing subject:
Contrary to common belief and less than truthful marketing, drinking water treatments units are NOT required to
be “NSF Certified” (as tested by NSF itself), but they must be independently tested to applicable NSF standards by
an accredited, independent laboratory. Though the test standards bear the NSF/ANSI name, NSF is just one of
many accredited institutions.

| All EWS Product is No-Lead Compliant to California AB1953 and the No-Lead Standards which will take
effect throughout the USA as of 2014.

Factory Preparation:
All systems are factory prepared and thoroughly checked to assure proper function and if applicable, quality tests of product
water produced to assure that minimum standards of rejection have been met, and/or tests of specific components to assure
correct function and flow rate measurements to assure efficiency specifications are met.

Product Performance:

¢

www.ewswater.com

For all product capabilities, compliances and/or warranties to remain valid, all systems are dependent upon proper
application, specification, and installation of any specific unit and/or combination of units.

Please know your local or individual water condition(s), and plumbing application(s). Please review system(s)
capabilities, applications, setup, installation, startup, maintenance, and related warranties.

Detailed information is published in EWS Product Manuals and specific Product Service Guides (included with
each specific unit) and made available upon request throughout US distribution and/or EWS corporate offices. All
current information is available online @ www.ewswater.com

=

ALL FILTRATION PRODUCT PROUDLY MADE & ASSEMBLED IN THE USA
0: 702.256.8182; M-F 8:30am-4:30pm PST

E: customerservice@ewswater.com



n— EWS

Summary of Performance Guidelines, Factory Preparation,
Product Performance, and Compliances

Product performance may vary based on local water conditions, proper product specification and application, proper
plumbing application, setup, installation, startup, maintenance and/or usage. To ensure proper operation, follow all setup,
installation, start-up and maintenance procedures as detailed in all service guides. In addition, follow all applicable local
plumbing codes.

The feed water must comply with the following conditions for all systems capabilities, compliances, and warranties to
remain valid. All commercial POU and POE systems: Performance guidelines and feed water compliance dependent
on specification and application, please consult with EWS, Inc. upon specification.

Water Temperature Range: minimum 40°F, maximum 80°F
Water Pressure: Point of Use (POU): minimum 40 psi, maximum 75 psi;
Point of Entry (POE): minimum 40 psi, maximum 75 psi
Water Flow Rates:
Point of Use (POU): water supplied to residential sink product:  at a minimum of 1 gpm
Point of Entry (POE): water supplied to tanks up to 1054: at a minimum of 8 gpm
water supplied to 1354 tanks: at a minimum of 12 gpm

All product must be connected to main or cold water supplies. Product not intended to be connected to hot
water supplies or allow heated water to flow through systems. Contact EWS, Inc. for product available for
this purpose.

All product contain water. Do not allow any product to freeze.

Do not use where water is microbiologically unsafe or with water of unknown quality without adequate
disinfection before or after the unit(s).

Reverse Osmosis Systems Only: Never allow reject water to be hindered or stopped, without the reject
water flow or improper drain connection, impurities may build up on membrane.

Point of Entry (POE) Units: Do not prevent backwash or brine lines to be stopped or restricted. Create and
allow air gap to prevent any cross contamination.

Compliances:

Please be advised that all the materials and components utilized in producing all POU (Point of Use) drinking water filtration and
reverse osmosis systems, and all POE (Point of Entry) filtration, conditioning and softening equipment, by EWS, Inc., comply with,
but are not limited to, any one or more of the appropriate regulating standards. Furthermore, and without exception, every compo-
nent included in all POU and POE systems by EWS, Inc. are compliant for food and beverage contact and/or meet or comply with

the most current, appropriate, and applicable standards without exception.

Factory Preparation:

All systems are factory prepared and thoroughly checked to assure proper function and if applicable, quality tests of product
water produced to assure that minimum standards of rejection have been met, and/or tests of specific components to assure

correct function and flow rate measurements to assure efficiency specifications are met.

Product Performance:

L4

www.ewswater.com 0O: 702.256.8182; M-F 8:30am-4:30pm PST  E: customerservice@ewswater.com

For all product capabilities, compliances and/or warranties to remain valid, all systems are dependent upon proper
application, specification, and installation of any specific unit and/or combination of units.

Please know your local or individual water condition(s), and plumbing application(s). Please review system(s)
capabilities, applications, setup, installation, startup, maintenance, and related warranties.

Detailed information is published in EWS Product Manuals and specific Product Service Guides (included with

each specific unit) and made available upon request throughout US distribution and/or EWS corporate offices. All
current information is available online @ www.ewswater.com

ALL FILTRATION PRODUCT PROUDLY MADE & ASSEMBLED IN THE USA E



n— EWS

Removal Chart for Carbon Filter Cartridges - All RU Units

EWS carbon filters meet or comply with NSF Standard 42 for reduction of Chlorine and other Volatile Organic Compounds. The
cartridge is comprised of granular activated carbon which provides exceptional filtration capacity and effectively reduces by an
average of 98.5% chlorine, voc’s, bad taste and odor in drinking water.

About Municipally-Treated Water
Municipal water is heavily regulated, monitored, tested, filtered and treated. Most taste, quality and health issues are directly
related to the treatment or disinfection of the water and their by-products, as well as man-made pollutants common to most

water (see reference #'s below generally between 3 to 5). Issues with heavy metals and primary contaminants (see reference
#'s below generally between 0 to 2) are highly regulated and effectively treated by water utilities. These contaminants are rarely
an issue with water quality.

How to Use the (GAC) Carbon Filtration Reference Chart
Below is a simple reference chart to give some perspective as to GAC’s capabilities with various substances. Some items are
heavy metals and inorganics, while others are VOC's (volatile organic compounds), some of which are man-made pollutants.
Still other items, such as hardness, are not even considered contaminants. In general, GAC is very economical and a great
|.;GMP0NE NT| compliment to municipally-treated water without the disadvantages of more aggressive filtration. GAC is used in all filtration due
to its removal capacities. Know your water to select the correct product for you, your family and your home.

Acetaldehyde 4 Emulsions 2 Lead 3 Precipitated Sulfur 2
Acetic Acid 3 Ethyl Acetate 5 Lime 0 Propioic Acid 4
Acetone 4 Ethyl Acrylate 5 | Mercaptans 4 Propionaldehyde 3
Alcohols 4 | Ethyl Alcohol 4 | Metal Salts 1 Propyl Acetate 4
Alkalinity 1 | Ethyl Amine 4 | Methyl Acetate 4 | Propyl Alcohol 4
Amines 3 | Ethyl Chloride 4 | Methyl Alcohol 4 | Propyl Chloride 4
Ammonia 3 | Ethyl Ether 4 | Methyl Bromide 5 | Radon 4
Amyl Acetate 5 | Fertilizers 1 | Methyl Chloride 4 | Rubber Hose Taste 5
Amyl Alcohol 5 | Fluorides 2 | Methyl Ethyl Ketone 5 | Seawater 1
Antifreeze 4 Formaldehyde 2 Naphtha 5 Sediment 2
Arsenic 1 | Gasoline 5 | Nitrates 0 | Soap 3
Benzene 5 | Glycols 5 | Nitric Acid 3 Sodium Hypochlorite 5
Bleach 5 | Hardness 0 | Nitrobenzene 5 | Soluble Iron 2
Boron 1 | Heavy Metals 3 | Nitrotoluene 5 | Solvents 4
Bytly Alcohol 5 Herbicides 5 Odors (General) 5 Sulfuric Acid 1
Butly Acetate 5 | Hydrogen Bromide 2 | Oil - Dissolved 5 Sulphonated Oils 4
Calcium Hypochlorite 5 Hydrogen Chloride 1 Oil - Suspended 2 Suspended Matter 2
Carbon Dioxide 0 | Hydrogen Fluoride 1 | Organic Acids 4 | Tannins 4
Chloral 5 | Hydrogen lodide 2 | Organic Esters 5 | Tar Emulsion 4
Chloramine 4 | Hydrogen Peroxide 5 | Organic Salts 4 | Tartaric Acid 4
Chloroform 5 | Hydrogen Selenide 3 | Oxalic Acid 5 | Taste (DI Water) 4
Chlorine 5 Hydrogen Sulfide 3 Oxygen 5 Taste (From Organics) 4
Clorobenzene 5 | Hydroclorous Acid 5 | Ozone 4 | THM's 5
Chlorophenol 5 | Inorganic Acids 1 PCB'’s 5 Toluene 5
Chlorophyll 4 | Inorganic Chemicals 1 | Pesticides 5 | Toluidine 5
Citric Acid 4 | Insecticides 5 | Phenol 5 | Trichlorethylene S
Cresol 5 lodine 5 Phosphates 0 Turpentine 5
Defoliants 5 | Isopropyl Acetate 5 | Plastic Taste 5 | Urine 2
Detergents 3 | Isopropyl Alcohol 5 | Plating Wastes 3 | Vinegar 3
Diesel Fuel 5 | Ketones 5 | Potassium Permanganate 4 | Xanthophyll 4
Dyes 5 | Lactic Acid 4 | Precipitated Iron 2 | Xylene S
KEY TO THE ABOVE LIST FOR CARBON FILTRATION:
5 - EXCELLENT: Proven Application 4 - VERY GOOD: Proven Application 3 - GOOD: Very Acceptable Result
2 - FAIR: limited application 1 - POOR: not a recommended application (See RO) 0 - Not applicable (See RO)
[ | Carbon Block technology has additional filtration capabilities and is the last stage in all EWS Essential Drinking

Water Systems. See additional information.
[ ] UV Disinfection for greater safeguards (DWS-UV, optional with Reverse Osmosis). See additional information.
[ ] To prevent the absorption and inhalation of chlorine, chloramine, VOCs, by-products and pollutants. See CWL or EWS

Whole Home Systems for GAC filtration to the entire home for bathing, showering and all uses.
ALL FILTRATION PRODUCT PROUDLY MADE & ASSEMBLED IN THE USA E

www.ewswater.com 0O: 702.256.8182; M-F 8:30am-4:30pm PST  E: customerservice@ewswater.com



UV Disinfection Technical Specifications
RU500T35w/UV/BP

Proper lamp replaced is either 2-PIN (white cord, Pre-2010) or 4-PIN (red striped cord,
Post-2010 to Present) and should be identified correctly in order to order the proper
replacement lamp or complete set for your reverse osmosis system with uv upgrade.

COMPONENT |

Lamp within the UV module which provides for the safeguard against Bacteria, E-coli,Viral and other Microorganisms and meets
or complies with NSF Standard 55. See specifications and testing below.

Lamp Information: Life specified up to 1 year of continuous operation based on testing protocol**

Housing: 2"0.D. x 11.50" L Fittings: Compression x 1/4 in. MNPT

Bulb Wattage: 6 Watts UV Output: 30,000 micro-watts at maximum flow rate
Min/Max Water Temp: 40° to 85°F (4.4° t0 29.5° C) Max Water Pressure: 60 PSI/4.14 Bar

Flow Rate : <1.0 GPM /3.78 LPM

Max Static Temp Rise: up to 16.1° F above ambient - Water will be warm when sitting. Run water until cool.

Lower Housing contains a 316 bonded stainless steel interior for better UV contact which maximizes killing power by reflecting UV
light and the off-centered in/out, side ports allow water to spin through module to eliminate any shadowing or shading during UV
contact. Sight port allows consumer to see whether UV lamp is on.

Upper Housing Cap seals module and contains opening and easy-to-clean quartz sleeve where UV lamp is inserted.

UV Lamp with snap-fit top, 4 pin red cord with electrical step-down transformer. Never open upper housing cap.
Just simply pull lamp out for removal and snap back in for replacement. Electric connection is simple plug in.

UV Results: “The unit was effective in killing E-coli and significantly reducing the level of micrococcus luteus. Based on previ-
ous testing, the unit produces approximately 17,000 pwatt/seconds when operated at a low rate of 0.75 gallons per minute.”
TRUESDAIL LABORATORIES, INC., TUSTIN, CA, U.S.A. 1989 LABORATORY NO. 26995.

Organism Tested Control Count Exposed Count Percent Reduction of Control
E-Coli 1,400,000 <1* >99.99992
Micrococcus Luteus 500,000 1170 99.66
Micrococcus Luteus 500,000 850 99.83

The unit was tested by pumping bottled spring water seeded with E-coli (ATCC 8739) and Micrococcus luteus (ATCC 9341) through
at a rate of 0.75 gallons per minute. The unit was allowed to warm up five minutes before testing. Samples of the exposed and non
exposed water were taken and duplicate plate counts conducted (plate Count Agar, 35C, 48 hours). The results are given above.:

**Warning: The UV lamp is effective through one year of continuous service and must be replaced annually to maintain a
99% effective rate.

=  Lower Housing contains a 316 bonded stainless steel interior for
better UV contact which maximizes killing power by reflecting UV
light and the off-centered in/out, side ports allow water to spin
through module to eliminate any shadowing or shading during
UV contact.

*  Upper Housing Cap seals module and contains opening and
easy-to-clean quartz sleeve where UV lamp is inserted.

+* UV Lamp and electrical step-down transformer, both with snap-fit
cap for easy lamp removal.

*  Sight port allows consumer to see whether UV lamp is on.

ALL FILTRATION PRODUCT PROUDLY MADE & ASSEMBLED IN THE USA %

www.ewswater.com 0O: 702.256.8182; M-F 8:30am-4:30pm PST  E: customerservice@ewswater.com



n— EWS

APPROXIMATE RO REJECTION RATES OF VARIOUS IMPURITIES*

Aluminum up to 98% Manganese up to 98% Barium up to 92% Mercury up to 97%
Bicarbonate up to 98% Nitrate up to 95% Bromide up to 96% Organic Pesticides up to 98%
Cadmium up to 98% Phosphate up to 98% Calcium  up to 98% Polyphosphate  up to 98%
Chloride up to 98% Potassium up to 98% Lead up to 98% Copper up to 98%
Radium up to 98% Cyanide up to 96% Silica up to 98% Detergents up to 98%
Silicate up to 98% Fluoride up to 98% Sodium  up to 96% Iron up to 98%
Sulfate up to 98% Radioactivity up to 97% Boron up to 70% Magnesium up to 97%
Ammonium up to 90% Nickel up to 98% Strontium up to 97% Silver up to 96%
Chromium up to 96% Chromate up to 95% Sulphite  up to 96% Thiosulfate up to 98%
Ferrocyanide up to 98% Borate up to 50% Selenium up to 95%

Zinc up to 98% Arsenic up to 95% Orthophosphate up to 98%

* Operational, maintenance, and replacement requirements are essential for the product to perform as tested and specified.
Rates based on the following test feed water:
Temperature: 77°F (25°C) TDS: 500 ppm. Pressure: 60 PSI.
Membranes meet or comply with NSF Standard 58.

This is partial list or sample of impurities. New items are added based on
developing protocols and standards.
Go to www.EWSWATER.com for the most complete and updated information.

[cOMPONENT]

PR [ AL

Feed Water Chlorine Tolerance
Feed Water Temperature

System Recovery Rate

Notes: *see Booster Pump option,

**20.5 grains per gallon

y o TEEENE
_/_/_/_/-’:_/_/_HJ_- _} ::1_.
ey _ T OACENTRATE _
. s [~ TFC (Thin Film Composite): TFC membrane is
= = a long-life membrane for non-chlorinated water
e A }_'E:""' supplies. A carbon filter must precede the RO
™ =, e e element if used on chlorinated feedwater . Prod-
e e Y i uct water produced = 10 - 50 gallons per day.
- i et
. ___.___-‘I' FEREE-FLEN FalEE e
Lo i e o § e B ST ENE
o e T ot SRR Aes T
Performance Parameters TFC
Daily Production Rate up to 35 GPD
(To Atmosphere at 4.25 Kg/Sq. cm: 60 PSI:
25° C/ 77° F: 500 mg/l. TDS
Average TDS Rejection 94-98%

No unless carbon prefilter
5-30° C/40-90° F

Feed Water pH 3.0-11.0

Feed Water Pressure* 3-6 Kg/Sq cm/40-75 PSI
Maximum TDS 2000 mg./l
Maximum Hardness** 350 mg./l
Maximum Iron Feed Water 0.1 mg./I
Maximum Manganese Feed Water 0.05 mg./l

Free Chlorine Feed Water <1.5mg/l

20% @ 4.25 Kg./Sq. cm.

See the next pages:

U Determine whether reverse osmosis is right for your needs or application.